TB610-MZ05-03

ITOMErI B & 3% 8 &

The Engine Specialist INSTALLATION MANUAL

EXPRENIE] [
TJIVFHZOLEY RINACTFY b
FULL TITANIUM MID PIPE KIT

plE=)
MAZDA RX-7 FD3S
APPLICATION
LLES
TB6100-MZ05A
PART NUMBER

BiX / INDEX

P2 HXFE P6 English

COEVEFEARRESEVN EIFVZRE, FIECHOHAEDTENET,
CHERAFICCOMPEE XK BHTADIREL S BFENTZE 0,

BRAIRD BB D HEDBARCKIICREL T ZE L,

FEAEICENMN TLDERBREM I Fo TS,
FEBEA—H—DORITIIEMEBEENMNVECRDEY. ABFLADODETHFENIZE,

NEDRERICLEDBRNE UGS, B TEEEZEVNNRETDT,
HENUHTTELSIZEN.

BRFEIERR CED G Z SNDIBEREFAEZL T BERABEL TS0,

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle product.
when installing this product.

Please note that inappropriate installation/use of this product will be
at the owner's own risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




nﬂn:ﬂﬁm TRROEER - HEHHIO TVIHTHRBSZE L,

] e
» e - *,_‘r
& 4 f i
v ik Sl

@ @

&R JXATF &5 JAT R

miEgE |1 e |1

HEnE TB6101-MZ05A-01 HER5Rm TB6101-MZ05A-02
® @

&R AR~ (2mm) &R IS5 ML M12 P15 L35

mEgE |2 mEiEE |4

Hmm PB6150-FGK41 HER5m PB6150-FBT19

&«
~ &
oy

® R ® N

&R IS5 wh MI2P15 &R 25> ) K 80-85

BERE |4 e |1

BRRE |PB6150-FNT16 HREZE |PB6150-MCBO7

LR FREFEETIET \
v

&R RTUD &5 AFEHB—T50

miEgE |1 e |1

BRRE |PB609B-SPRO1 HREE |PB6150-0SBO1

EXPRERE BOLT-SMOOTH-PASTE

©) T

&R WOy — ES RILRZAL—ZR—R N

miEgE |1 e |1

BRmE |PB6150-CUWO1 BmmE |PB6150-BSPO1




I:IBI:II:I1§,_5E TEEDEE - MEHHIO TVIHTHRBIIZE L,

e HRTY b~ (4mm)
EiEEE |2
HEamE PB6150-FGK42

HUMERICHER TR

T ERFIE—K m NLOLDF n EREERE

A ==

CORHRERAE FRRICAN DL FRIC DOV THR EHZEDTY,

KEOFEPFIRIC DOV TRBZEHEA —H—RITORMERS TR ZE0N.

B ARRBEEFEHRZERTY . Y—F v MREDRETRRVEHEESNIEBITER LT IZE0,

m REROBDMIFEERBEOEOLRIRET, B8z RBREINMTO T,

B BEIDIEEDINDOTEAESH<E SV ARRBIV, T2 2T BN HDET,

n REROBRDMFICHEREIRORBEDRICIIIEE MLIREESTD, BIBRAZMZRNT
KFEEEW, REESLU. T2 aRada8nhsnET,

m RERZERODMFIRCE BIRIE, REEZEAL TS,
CERCRSIRVNEITNCDRNDBIRTY,

A

n AEROBRDMFEITIELS. IFV XM RFAMTDITHRTRETITO T ZZ0,
B EEmORE(CKDEMDIRE - N DEIREM. & - BUEEAEEN SN
TNN'H B, HEEREIROE DI IFER(CITO TSN,

-
=

[

1. #EIEAMRDERD S UL

A CCTREHIDOEHBFIECY . REOFHIMETES. BIBFBBEBEZSRLUTIIZE,

1. Ny FU A FRixFEBRDI T

2. AR EER DS T,




3. TOMEIFA =LY RINA T OO T

[BEPmROEEER]
EREPROFEEREFRETROBED TY,

<Fv NEIHEEPREAERR &R ML >
AT F

ISR

HRTw K %2

JS2TMILN M12 P15 L35 %1 (TJO> M\A /R TS 3RS (CERMA)
J5>2Fwh M12P1.5  [56.0~94.0N.m(5.7~9.6kgf-m)]
D52\ R 79-85 [25.0N.m(2.55kgf-m)]

2TU>

A/Fz>HY—52 %[40.0~50.0N.m(4.1~5.7kgf-m)]
AIwY v —

X1 BRICES SN CIIFGESPEEFZRLET D28, [ABOMNIL MAL—IR—IAMEEHLTIZE0,
%2 BURBRCHRRNAER SNBSS EOH R Y M4mm)(CEE T DR EDMIEZEHBFENLET,

O®|Q|0|0[®|v|0|e

[&REFIH]

1. )T R@)ICOZZTN R(®@)Z2ZELAH. AL — N AT FO)CAREHT S,
COBs, ZIABBD) A TR by ) C—h EAR B ESITERDAS T2,

2. ARy M@®). TS522Fy hMI12(@)EFEAL. J0O> MNAT-YIS—RMICRE# I 3.
3. ADYI v —(@)Z2FERAL. AFEY—-T30(®)Z2mDHF3.
4. BEDOOVUT SO RITERURBN SHEIRIN SIEICARHEDZITS,

T NLD D522 Fw kM12 (®) [56.0~94.0N.m(5.7~9.6kgf-m)]
55T )N R (®) [25.0N.m(2.55kgf-m)]
AFE>H—T55 (®) [40.0~50.0N.m(4.1~5.7kgf-m)]

5. ATV 0(@)ZmD 433,



A xE

B ARRIHERSRBRDIZSD., BOARSRI/\ATZEHLUTVET,
TDIeh. BEREDTUT SIS DET,
BUIRENC KD TFEERENE DIGEEMRAME CTHAL T ZE0,

B _EERUANOESDEIEARZIEDIUT SR, FEDRNBEHR L ThSABDETO TS
RB. BEREAREICKDTDROUT SO INESHNRWEEF. SEBOEDFIFRIL bz
B, RBOERBIVT SO RZHRUIE. AEHLTIZE,

B X IS—(CHDREMIBUIRETHERIT D L. BNWRITORRERDET,

Bt (&, BBl ZIT > T<IZE 0,

m RS - FEARRICEKD. BEOE&RICRENRNIEENSDDET.

WEICHU., BEIREITD> TIIZE0,

6. Ny FU—T A FREFEEDMFB.

VAN 2

m fENSERDA LB —/2RTT ) A T EEDERBR ECEELTY R EDNRZE LTI ZEL

4. BRDF T EROMHER

1. REDCFHEL RO, BERRY 3.
2. I =IBEL. 7 RUZINS5HI2500rpmiZE F CRlERZE £, BRESHNRVDERT D,
3. HEHEiTV. BERHCEESFINRVNESRT D,

A

m BHOTENDD CMHREROET Y., BEiRSRNEE USEDRRE &SRBz, HRIFIEE(C
ToTLIZELN,

B HERIENDS D & HROBETYHRARCLDPEZRCIRRERDBEIRTT,

B ETHICEEZRULCHBEEESICETERIEL. BRZIT>TIIZE,

B ZOBTEERZITIHSER}. ITFV AR AFTANTBOEITTRETITO TRE0,

B HBROFBESENECTVDIHS(F. TS 2BREITET. BPIEE(CEEZMREL.
BRICED T IZEL,

A ax
B AREESULER. EMARICEL D CEI O AFEICKRERTENABIIEENRHBNET.
HEERE. I YT a 2 0%ERL. RECGUTENSOBLRY T > 0% T TS,

- =)
=

IR



KIT CO NTE NTS Check to ensure all the following items are included in this kit.

@
PART PIPE F PART  [PIPER
QTY. 1 QTY. 1
PART No. |TB6101-MZ05A-01 PART No. [TB6101-MZ05A-02
® @ '
PART GASKET PART  |FLANGE BOLT M12 P1.5L35
QTY. 2 QY. 4
PART No. |PB6150-FGK41 PART No. [PB6150-FBT19
P
o <
&\\I —
® ® N
PART FLANGE NUT M12 P1.5 PART  |CLAMP BAND 80-85
QTY. 4 QY. 1
PART No. |PB6150-FNT16 PART No. |PB6150-MCBO07
@
PART SPRING PART  |A/F SENSOR PLUG
QTY. 1 QY. 1
PART No. |PB609B-SPRO1 PART No. |PB6150-0SB01
N — -
£xpaEnE BOLT-SMOOTH-PASTE
©) :
PART WASHER PART  |BOLT SMOOTH PASTE
QTY. 1 QY. 1
PART No. |PB6150-CUWO1 PART No. |PB6150-BSPO1




KIT CO NTE NTS Check to ensure all the following items are included in this kit.

®
PART GASKET
QTY. 2
PART No. |PB6150-FGK42

| REQUIRED TOOLS FOR INSTALLATION

B General engine maintenance tools ® Torque wrench m Official servicing manual

& CAUTION

®  The information contained in this installation manual is specific to this product.
For details regarding the removal/installation of stock components, please refer to the
vehicle's official servicing manual.

m  This product is intended for motorsport/competition use and should NOT be used on public roads.
m This product should be installed by a trained professional in a well-equipped workshop.
m  Only install this product on the specified vehicle(s) to avoid product and/or engine damage.

m  Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

m  Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

A WARNING

m  Only install this product when the engine and all related components are cold.

m Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.

1. REMOVING THE STOCK EXHAUST

Q This manual only provides basic instructions. For more details, please refer to the vehicle's
official servicing manual.

1. Disconnect the negative battery terminal.

2. Remove the catalytic converter.



3. INSTALLING THE TOMEI TITANIUM MID PIPE

[Mounting position of each component] Install the included components as shown below.

wg;-: = T ® =

Positioning and torque specs. of the included components>

<
@|PIPE F
@@|PIPE R
(®|GASKET 2
@|FLANGE BOLT M12 P1.5 L35 %1 (Used when replacing the front pipe and muffler.)
®[FLANGE NUT M12 P1.5 [56.0~94.0N.m(5.7~9.6kgf-m)]
®|CLAMP BAND 79-85  [25.0N.m(2.55kgf-m)]
@|SPRING
A/F SENSOR PLUG %1  [40.0~50.0N.m(4.1~5.7kgf-m)]
©|WASHER

%1 Apply the Bolt Smooth Paste (included) to the fastenings that will be exposed to high temperatures.
This helps prevent them from becoming stuck or seized.
%2 If there is an exhaust leak after the install, please replace the ®GASKET (4mm).

[INSTALLATION PROCESS]

1. Place pipe R (shown above, 2) through clamp band (shown above, 6),
then fasten lightly onto straight pipe F (shown above, 1).
At this time, install the pipe stopper. Make sure that the pipe stopper is facing upwards.

2. Install the pipe between the front pipe and muffler using gasket (shown above, 3) and
flange nut M12 (shown above, 5). Do not torque down the hardware at this time.

3. Install the A/F sensor plug (shown above, 8) using the copper washer (shown above, 9).

4. Torque down the straight pipe from the front side to the back. Pay close attention to the clearance
between the pipe and the car while torquing down the hardware.

<Torque specs.>

FLANGE NUT M12 (®) [56.0~94.0N.m(5.7~9.6kgf-m)]
CLAMP BAND (®) [25.0N.m(2.55kgf-m)]

A/F SENSOR PLUG (®) [40.0~50.0N.m(4.1~5.7kgf-m)]

5. Install the springs (shown above, 7).



A CAUTION

m This product has a large exhaust diameter to achieve the most efficient exhaust flow.
Therefore, the clearance between the exhaust and the car may be tight in some areas
If there seems to be any noise caused from the vibration and the tight clearnace,
use high heat resistant cloth to stop the noise.

m Otherwise Ensure sufficient clearance and correct fitment has been achieved before
completely tightening down the fastenings. In some cases, there may be insufficient
clearance due to minor differences between individual vehicles. In such a case,

loosen the fastenings and adjust the positioninguntil sufficient clearance is achieved before

retightening the fastenings again.

m Ensure you clean the exhaust after installation. Using the exhaust whilst there is oil or
other debris on it can cause blemishes and/or burn marks.

m Depending on the installation and use of the exhaust, you may need to apply
thermal insulation to prevent heat damage to the surrounding components/areas.

6. Re-connect the negative battery terminal.

/N cauTion

m Fasten the sensor and secondary air pipe that was removed from
the original catalytic converter to a safe area.

4. POST INSTALLATION CHECKS

1. Check again to ensure the product is fitted correctly.
2. Start the engine. Rev to 2500rpm and check for any abnormal sounds.

3. Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

A WARNING

Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

m  Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

m If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
m Ensure all exhaust related components have cooled before attempting any repairs.

m Do not restart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

/\ caution

m  Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.










wroMmeEr

The Engine Specialist

27 Rancho Cir, Lake Forest, CA 92630 USA
Phone : +1-949-855-6577
www.tomeiusa.com

OPEN : Monday-Friday
[National holidays and public holidays excluded)

10:00 - 19:00 PST




